CYLINDERHEAD ASSEMBLY

3. .ﬁ%?ﬁﬁ:?& | ‘

59 60




3. fIRLEGHE

CYLINDER HEAD ASSEMBLY

Fg FHGS ¥ B & &
No. Part Number EHEE®W | Part Name Quantity Remark
1 6102A 01 44 fLESE Head cover 1
2 6102 01 23 piiFT AN E & Rubber cap 1
3 6102 01 16 FH Seal ring 1
4 6102 01 46 K4k Split collets 24
5 6102 01 47 SITHEE Valve spring seat 12
6 6102 01 14 . KITH#EE Inner valve spring 12
7 6102 01 15 KI15hsass Outer valve spring 12
8 6102B 01 50 KITEHESEE Valve stem seal assembly 12
9 6102B 01 45 RITHEERE Valve spring washer 12
10 4102 01 04 ¥hA Sealing plate 2
11 | 610201371 Rz Front rocker arm shaft 1
12 6102 01 32~1 B Connecting shaft 2
13 6102 01 58 -1 P R] SR Middle rocker arm shaft 1
14 | 6102 01 43 JEEE Rear rocker arm shaft 1
15 | 61020152 EEHE Rocker arm spring 5
16 | 4102 01 03 BE Rocker arm 12
17 6102 01 39 F ] R s Middle rocker bracket 6
18 | 610201 34 R Rocker bracket bolt 4
19 | 61020121 iid Rubber ring 4
20 6102 01 33 el Washer 4

. 11 L]



&ﬁﬁ%ﬁﬁij

CYLINDER I-IEAD ASSENIBLY

EFS

‘ No.

T maus

~Part Number

B Part Name

&i

."Remark" et

21

22
23

- 24
25
26

27

28
29

30

.‘ 31

32
33
34
35
36
37
38

6102 01 35
6102 01 51

GB848-76

6102 01 42

‘GB6171—-86

610201 31

6102 01 41
GB6130 - 86_ :
16102 01 48

61020149

| GB899-76

GB899 -76
GB859—76
GB6171 - 86
6102 0153
6102.01 29

41020125
6102B 01 07

4102 0124
6102B 01 06

g%ﬂﬂﬁﬁ%%ﬁ”
leeM8
'”ﬂﬁ,ﬂf"
‘ REGMS M8X75
'!%EGMs M8><85
e (3*%)#%8

e
| s

(P2 8
EREE
13 M8 X1
BENE -

E&MSM :
BOEER
pem

#HSTT

Nut =~

_Rocker bracket bolt
 Plain washer 8
S Rear rocker Bracket :
S NutM8x1.
- Rocker beAring
Adjustmg screw e
~ Nut M8 f
. vWasher 5
- Liner tube
.. Stud GM8~MBX75
+ Stud GM8 - M8X 85
. Sping washer8
S NutM8X1 . ,
 Nozzle holder stud
: ’._.*‘Packmg =
' Exhaust valve
o Exhaust valvevseavt o

Inlet valve .

: Inlet valve ‘seat

| Quantity

4
9
13
1

12

1o 12 .4
| w0 |
' 8

ﬁ%nma'

e 13".‘ :




:3ﬂ*%Aﬁ VQEWNRHEWA%MMEY

THHS
Part Number

%ﬁﬂﬁgﬁ'\

part Namé |

| ;g[::;-g;_

© Remark

61028 01 08

| 610201 18
6102 01 28
| 6102B 01 01
GB21-76

'GB859-76 -

6102 01 27

61020127-1 | B

61020112 -
61020125

6102 01 38 -

61020117
6102 01 17 2A

61020122 -

GB899 - 76

ﬁn%‘é‘
: S ,ik%ﬁcz.ﬁ%’wsm x400
6102BQ-20 01 67 | o '

%ﬁ*l

FEREERE
(B 103 N
| RREE
HRE
HRE

SN
BHE GMS - MBX 25

o 'Valve gulde

Polyvmyl ‘'soft pipe ¢8 X 1 5 X 400

~G1and
Clip

Breather. p1pe

kaylmder head
"BoltM10X22 .

o ‘Spnng washer 10 o
: Rearhanger S
Rear hanger

- Front rocker armi seat copper washer |

~Front rockér‘ arm seat bolt ) '

. Front rockerarm seat-
- Front hanger

Front hanger

o i Cylind_er-*héad frdnt :g‘ask‘et ’
~ Stud GM8 - M8 x25

Quantltyj o

[y
™

N Nt—t (RIS N o

B R

—_—

-~ |'Bazsd. BQz6b. U
| A For BQ25d, Ba2eh.
BQ28b

| BQ26b i For BQ26b

BQ28b

‘]BQ25d BQ26b\ BQ28b
|8 For BQ25d. BQ26b.
| Bzgb

r= 11111 ¥



ﬁmﬁéﬁ (WHMEREMDM&WMX

BEHGS

" Part Number

E*B#&fz’ﬂ

Part Name

o B
Quantl_ty

Remark

61020159 -

| GB6130~86 -

GB859-176

| GB848-176 -

GB899 — 76
GB6171—86
161020119
61020121
GB21-76
GB848 176 -

6102BQ-20 0166

| s1c-011.70 -

GB6876
GB6171-86

| GB863— 76

6102 01 26
6102 01 02

| 610201 11 -1
| 6102 02 48

lmpnm
BEMS
<#§ﬁﬁw,
(PmES
|EMEx1
EEMWO
| meE
i &aﬁMszs S
| (py@Es -

%%TMSV%JZ-’E“ N

BAEMX1 v
AR REST RN

PR

| BBE

R

: Elastlc Washer ’
‘Nut M8
- Spring washer 8
Plain: washer 8 -~
" Stud GM8—MB8X25 .
Nut M8x1
_ Qll_ fnller .

Sealing ring

© Bolt M8X25

Plam Washer 8

Sprmg suspensnon loop :
Warm— air priming cock

| Screw M8X12 -

Nut M8 x 1

 Rivet3x18
: ’_~‘P1ate DR

Sealing cup

‘Sealing plate» N

2a_'
7

NN R S SR IR IR IR

R N N

3%}

' BQ25d.BQ28b A For
| BQ25d.BQ28b. :
| BQ15, BQeeb: BQesb A -
For BQ15 BQ26b BQ28b

EE

. Sealing cup

7.



CWUNDMKHMEHS&%HHX

FS

No.:

FHHS

~ Part Number

ﬂ%%ﬁ g

@Wﬁ%ﬁ

Part Name

ﬁ 2

~ Quantltyv _ :

% E

Remark

Nute

6102 01 04
6102 01 03

GBS783-86

'| GB5785-86

GB859 — 87
GB848 - 86

4102 01 30

_'mﬁgY._¢
| wmBE
S MBX30

|&E1
'ﬁéEM o
|&ms

B MI2X35 i
[T M14><1 5%35°
HE 8

HHE 12
R 14

' %%%%%ffjf5ﬁf

N by_.v::‘fSealing cuypk‘»
S Sealing cup . .
.+ -Bolt M8 30

Bolt M12x35

s WasherS g
K "WaSherlZ . |
L Wa_sher_14f o
| Washer8 -
--..WaéhefIZ-: 3 o

Washer14. i

: Rocker arm assembly,v» ’

p—-\.l\)"»-e O R W oy

ﬁ%%%

‘ A_ccordlng
e 10 need

12

BQ25h, BQ26b BQ28b" ‘
ﬂ%?ﬁm%ﬁi

- BQ25b.  BQ26b.
BQZSb"install front lifting

fwe

S 16,26

include No. 1626 _

.. 19 ¢« -



